



भारत सरकार **Government of India**
राष्ट्रीय परीक्षण शाला (पू.क्षे.)
National Test House (ER)
 राष्ट्रीय परीक्षण शाला (पू.क्षे.), ब्लॉक-सी.पी., सेक्टर-V, सॉल्ट लेक, कोलकाता, पश्चिम
 बंगाल - 700091
Block-C.P, Sector-V, Salt Lake, Kolkata, West Bengal -
700091



Section Certificate No. : 23MEEB29N_1

IS 4351 (2003)

PART B. SUPPLEMENTARY INFORMATION

1.	नमूना लेने की प्रक्रिया का संदर्भ, जहां लागू हो। Reference to sampling procedure, wherever applicable.	Not Applicable
2.	परीक्षण रिपोर्ट से संबंधित मापन एवं परिमाण प्रसि हेतु सहायक प्रलेख जैसे ग्राफ, तालिका, चित्र और / अथवा फोटोग्राफ, यदि कोई हो। Supporting documents for the measurements taken and results derived like graphs, table sketches and or photographs as appropriate to test certificate, if any.	Not Applicable
3.	सम्बद्ध मानक / कार्य निर्देशों में निर्धारित परीक्षण पद्धति से विचलन, यदि कोई हो। Deviation from the test methods as prescribed in relevant ISS/Work instruction, if any.	Not Applicable
4.	परीक्षण सामग्री की पहचान/identification of Test item	Sample was marked as MAXO METAL INDUSTRIES.
5.	व्यावृत्त की प्राणाली की पहचान/Method(s) used for Test	IS 4351:2003
6.	नमूना प्रक्रिया जहां प्रासंगिक हो/Sampling Procedure where relevant	NA
7.	पर्यावरण की स्थिति/Environmental Conditions	Ambient Temperature
8.	उपयोग किए जाने वाले प्रमुख मानक/उपकरण/Major Standards/Equipments used	--
9.	कैलिब्रेशन स्थल/Site of Calibration	--
10.	मापन का पता लगाने की क्षमता/Traceability of Measurement	--

SATISH KUMAR
OIC Testing/Calibration Mechanical (Testing/Calibration)
 (Authorized Signatory)
 Authorized on: 05 Oct, 2023 17:08 PM

This is a Computer Generated Report.



भारत सरकार **Government of India**
 राष्ट्रीय परीक्षण शाला (पू.क्षे.)
National Test House (ER)
 राष्ट्रीय परीक्षण शाला (पू.क्षे.), ब्लॉक-सी.पी., सेक्टर-V, सॉल्ट लेक, कोलकाता, पश्चिम
 बंगाल - 700091
Block-C.P, Sector-V, Salt Lake, Kolkata, West Bengal -
700091



Section Report No. : 23MEEB29N_1

IS 4351 (2003)

PART C. TEST RESULT

S.No.	Clause No Table No. Sl. No	Parameter - Method of test	Test Description	Min Limit	Max Limit	Unit	Result/ Observation
1	6.1	Dimensions	Dimensions	-	-	-	As per ANNEXURE

Masrur Fayazi
**Lab Sc. Testing/Calibration Mechanical (Testing/
 Calibration)**
 (Authorized Signatory)

SATISH KUMAR
OIC Testing/Calibration Mechanical (Testing/Calibration)
 (Authorized Signatory)
 Authorized on: 05 Oct, 2023 17:08 PM

This is a Computer Generated Report.

Section Code : 23MEEB29N

ANNEXURE

Test Result: Dimension of Profile of M.S Door Frame section 'C'

Sl. No.	Test Parameter	Observed Value	Specified Value	Test Protocol
1	Thickness, (mm)	1.51	-	IS 4351:2003
2	Profile Size 'X', (mm)	124.0	125 ± 1	IS 4351:2003
3	Profile Size 'Y', (mm)	61.0	60 ± 1	IS 4351:2003

Masrur Fayazi
Lab Sc. Testing/Calibration
Mechanical (Testing/Calibration)
(Authorized Signatory)

SATISH KUMAR
OIC Testing/Calibration
Mechanical (Testing/Calibration)
(Authorized Signatory)



भारत सरकार **Government of India**
 राष्ट्रीय परीक्षण शाला (पू.क्षे.)
National Test House (ER)
 राष्ट्रीय परीक्षण शाला (पू.क्षे.), ब्लॉक-सी.पी., सेक्टर-V, सॉल्ट लेक, कोलकाता, पश्चिम
 बंगाल - 700091
Block-C.P, Sector-V, Salt Lake, Kolkata, West Bengal -
700091



Section Certificate No. : 23MEEB29N_1

IS 4351 (2003)

Part D.

REMARKS

--

Notes

--

SATISH KUMAR
OIC Testing/Calibration Mechanical (Testing/Calibration)
 (Authorized Signatory)
 Authorized on: 05 Oct, 2023 17:08 PM

This is a Computer Generated Report.